
Water Quality Assessment of the Impact of the

Bay Park Sewage Treatment Plant
in the Days After Hurricane Sandy

Nassau County
Department of Public Works

February 2013



i 

Table of Contents 

 

Section Page 

 

EXECUTIVE SUMMARY....................................................................................................................... ES-1 

1. INTRODUCTION ............................................................................................................................... 1-1 

2. BAY PARK STP ................................................................................................................................... 2-1 

2.1 PERMIT ......................................................................................................................................... 2-1 
[...]
The results of these model simulations show that within a few days of the cessation of a 

discharge into the local creeks, pathogen concentrations would be reduced significantly through the 

process of flushing by tide water and the natural decay of these organisms in the salt water 

environment.  Depending on the waterway, pathogen concentrations would be expected to be 

reduced by a factor of more than 100:1 seven days after the end of the discharge of sewage into the 

creek. 

Based on the data collected, it does not appear that there is any need for any remedial actions 

to improve water quality as a result of discharges from the Bay Park STP during and right after 

Hurricane Sandy.  Impacts to water quality after Hurricane Sandy were short-lived and caused by a 

number of factors.  These factors include: the discharge of untreated and partially treated sewage, 

stormwater runoff, the resuspension of bay and creek sediments, and runoff associated with the 

storm's tidal surge. Based on the December water quality data, water quality has returned to normal 

conditions.   



1-1 

 

SECTION 1 

1. INTRODUCTION 

The Bay Park Sewage Treatment Plant (STP) is located in East Rockaway, NY in the Town 

of Hempstead, and is operated by the Nassau County Department of Public Works (County).  This 

STP serves approximately 40 percent of Nassau County and is permitted at a dry-weather capacity of 

70 MGD.  Under normal operating conditions, the STP discharges secondary treated effluent 

through a diffuser structure located in Reynolds Channel in West Hempstead Bay.   

West Hempstead Bay (Figure 1-1) is a shallow tidal embayment along the southern coast of 

Long Island.  The bay includes sheltered shallow bays and salt marsh islands connected by 

interconnected channels and tidal creeks.  There are no sizable freshwater tributaries entering the 

bay.  The portion of Hempstead Bay of interest for this project is West Hempstead Bay which 

includes: Brosewere Bay in the west, Hewlett Bay in the north, East Rockaway Channel to the east 

and Reynolds Channel to the south.  East Rockaway Inlet connects West Hempstead Bay with the 

Atlantic Ocean on its western end. 

On October 29, 2012, Hurricane/Superstorm Sandy slammed into the coast of New Jersey 

near Atlantic City.  Winds greater than 90 mph were reported. The storm produced a tidal surge as 

high as 13 ft in some areas.  The storm surge overwhelmed the STP disrupting operations and 

ultimately causing the STP to shutdown.  As a consequence, the STP could not receive or treat 

wastewater from its sewershed.   

As an emergency measure, portable pumps were set up to pump sewage away from the Bay 

Park interceptor and subsequently discharging into local waterways.  By pumping from the 

interceptor the County was attempting to prevent or limit sewage from backing into homes and 

overflowing into streets.  Beginning at midnight on October 31, these portable pumps ran for 

approximately 48 hours, after which power was restored to the STP, and sewage could be accepted 

by the plant.  After 48 hours, the plant could accept sewage, but the STP could not treat wastewater 

at the level achieved before the storm.  Additionally, the pumps required to force effluent out to the 

Reynolds Channel outfall during high tide were not yet operational, so a portion of its flow was 

discharged at high tide through an auxiliary outfall to the East Rockaway Channel near the STP.  As 

a result partially treated effluent was discharged to both East Rockaway Channel and Reynolds 

Channel. 

Untreated or partially treated sewage introduced to a waterbody has the potential to impact 

human health and aquatic resources.  In order to assess the potential impact of the discharge from 

the Bay Park STP, a water quality sampling and assessment program was created.  The sampling 

program consisted of water quality and sediment constituents collected from 13 tributary stations 



DETAIL AREA

Map Source:  © 2012 Google Earth

Atlantic Ocean

Hewlett Bay

West Hempstead Bay

Brosewere Bay

Middle Bay

InletI
Rockaway

R
o

ck
a

w
a

y
M

il
l R

iv
e

r

y
C

h
a

n
n

el

G
ra

n
d

 C
a

n
a

l

P
a

rs
o

n
a

g
e

 C
re

e
k

C
h

a
n

n
el

Thix
to

n C
re

ek

M
a

cy

Willow Pond

Bay Park Sewage
Treatment Plant

Bay Park STP
Outfall

E
a

st

R
East

Long Beach
East Atlantic Beach

878

N
A

SSA
U

L
A

W
S

O
N

 B
LV

D

E
X

P
’W

Y

Oceanside

Barnum Island

Woodmere

APPROX. SCALE

(Miles)

0 1 mi

Figure 1-1. Study Area



1-3 

 

and 17 bay stations during the period of November 6, 2012 through January 8, 2013.  These data as 

well as STP influent and effluent data were used to assess the potential impact of the effluent on the 

bay.  In addition, hydrodynamic and particle tracking modeling was conducted with a pre-existing 

model by State University of New York (SUNY) Stony Brook’s School of Marine and Atmospheric 

Sciences (SoMAS).  This modeling was used to estimate flushing time of the effluent in various 

sections of the bay. 

This report presents the results of the sampling program as well as conclusions that were 

developed based on the data and modeling results. 

 



2-1 

 

SECTION 2 

2. BAY PARK STP 

2.1 PERMIT 

The Bay Park STP operates under SPDES permit number NY-002-6450.  The permit limits 

the STP to a monthly average flow of 70 MGD, and limits effluent TSS and CBOD5 to 15 percent 

of the influent concentration.  Effluent disinfection is required year round and the maximum total 

residual chlorine (TRC) effluent limit is 0.5 mg/L.  The minimum allowable DO concentration in 

the effluent is 2.0 mg/L. Table 2-1 presents a subset of the STP’s effluent limits.  Under normal 

operating conditions the STP discharges to a diffuser in the Reynolds Channel at 40° 35’ 45” N 

latitude and 73° 40’ 34” W longitude. 

Table 2-1.  Bay Park STP Effluent Limits 

Parameter Type 
Effluent Limit 

Limit Units Limit Units 

Flow Monthly Avg 70 mgd   

CBOD5 Monthly Avg 25 mg/l 15,000 lb/d 

CBOD5 7 Day Avg 40 mg/l 23,000 lb/d 

BOD5 6 cons hr 
sample mean 

50 mg/l   

Solids, 
Suspended 

Monthly Avg 30 mg/l 18,000 lb/d 

Solids, 
Suspended 

7 Day Avg 45 mg/l 26,000 lb/d 

Solids, 
Suspended 

6 cons hr 
sample mean 

50 mg/l   

Coliform, 
Fecal 

30 Day 
Geometric 
Mean 

200 No./100 ml   

Coliform, 
Fecal 

7 Day 
Geometric 
Mean 

400 No./100 ml   

Chlorine, 
Total Residual 

Daily Max 0.5 mg/l   

Coliform, 
Total 

Monthly 
median 

700 No./100 ml   

Coliform, 
Fecal 

6 hr geometric 
mean 

800 No./100 ml   

Coliform, 
Fecal 

Individual 
sample 

2400 No./100 ml   

Copper, Total Daily Max 24 lb/day   

Mercury, 
Total 

Daily Max 200 ng/l   



2-2 

 

2.2 REPAIR TIMELINE 

The tidal surge associated with Hurricane Sandy left six feet of floodwaters at the STP, 

damaging much of the plant’s infrastructure. Repairs to the Bay Park STP started immediately after 

Sandy’s surge waters receded, so that the plant could begin treating sewage as quickly as possible.  

Table 2-2 presents a timeline of the process recovery schedule.  Raw sewage pumps, influent 

screens, disinfection and temporary effluent pumping were up and running by November 1, 2012.  

The last of the treatment processes were operating by mid- to late-December.  During the two 

month period from November through December, the STP could not treat incoming sewage to the 

level that was achieved before the storm. 

Disinfection began on November 1 when the STP began accepting flow again, so the Bay 

Park STP never discharged high levels of pathogens..  However, during a short period of time, high 

levels of pathogens entered the bay during the period when the temporary pumps were in operation. 

Primary settling tanks began operation on November 13 to more effectively remove solids and 

BOD.  Dechlorination began on November 15 to reduce the effluent levels of chlorine being 

discharged by the STP.  On November 23, the STP discontinued discharging effluent through the 

auxiliary outfall to the East Rockaway Channel, which ended the local effects of that discharge.   

 

Table 2-2.  Bay Park Process Recovery Schedule 

Date Process Area of Equipment 

November 1, 2012 Raw Sewage Pumps 

November 1, 2012 Influent Screens 

November 1, 2012 Disinfection (Manual/Gravity) 

November 1, 2012 Temporary Effluent Pumping System 

November 5, 2012 Central Heating Facility/Boilers 

November 6, 2012 Aeration Tanks/Process Air Blowers 

November 12, 2012 Temporary Sludge Dewatering Facility (Synagro) 

November 12, 2012 Sludge Storage Tanks; Sludge Circulation Pumps/HX; Gas Compressors 

November 12, 2012 Primary Digestors 

November 12, 2012 Secondary Digestors 

November 13, 2012 Primary Settling Tanks/Primary Sludge Pumping 

November 14, 2012 Grit Collection 

November 15, 2012 Dechlorination (Manual Control/Pumped) 

November 15, 2012 Return Activated Sludge Pumping /WAS 

November 20, 2012 Effluent Tide Pump (Tide Pump #2) 

November 21, 2012 Final Settling Tanks (#2, 3 and 4) 

November 23, 2012 Last Recorded Discharge to East Rockaway Channel 



2-3 

 

Table 2-2.  Bay Park Process Recovery Schedule 

Date Process Area of Equipment 

November 26, 2012 
Sludge (Waste Activated Sludge) Thickening/Temporary GBTs 
(Synagro) 

November 30, 2012 6-10 Final Clarifiers in Full Service 

December 4, 2012 10 Final Clarifiers Running 44-50 Collectors 

December 10, 2012 Effluent Screens Operational but waiting for EW? 

December 16, 2012 10 Final Clarifiers Operational; All Collector Drives 

December 20, 2012 2 Effluent Screens in Operation 

 

2.3 INFLUENT AND EFFLUENT QUALITY DATA 

Flow, BOD and TSS 

The damage to the Bay Park STP suffered from Hurricane Sandy, and the subsequent repairs 

had an impact on the STP’s treatment levels and effluent quality. Figure 2-1 presents the Bay Park 

daily average effluent flow, influent and effluent TSS concentrations, and influent and effluent BOD 

concentrations during the calendar year 2012.  (Note: BOD and TSS concentrations greater than 500 

mg/L are not shown.) The impact of Hurricane Sandy is readily apparent.  During the first 10 

months of the year, the STP operated at a flow of approximately 50 MGD and achieved high levels 

of TSS and BOD removal.  After the storm impacted the STP, flows increased, influent BOD and 

TSS concentrations decreased presumably due to infiltration.  A few days later when the flow 

returned to normal levels effluent TSS and BOD concentrations increased.  As the STP became 

more operational during November and December, flows and effluent TSS and BOD 

concentrations returned to pre-Sandy levels by the end of December.  Figure 2-2 presents the TSS 

and BOD STP data in terms of percent removal.  During the period from January through October 

28, 2012 the STP removal efficiency was approximately 97 percent for TSS and 94 percent for 

BOD.  During November, the removal efficiency was approximately 68 percent for TSS and 49 

percent for BOD.  By December, the STP had returned to its minimum 85 percent removal 

efficiency with 89 percent removal efficiency for TSS and 86 percent removal efficiency for BOD. 

Total and Fecal Coliform 

The Bay Park STP flow and effluent concentrations for total and fecal coliform during 2012 

are presented in Figure 2-3.  During the period of January through October 2012, the monthly 

median total coliform effluent concentration ranged from 80 to 325 no./100 mL, and the fecal 

coliform monthly geometric mean ranged from 6 to 39 no./100 mL.  Soon after Hurricane Sandy, 

personnel at the Bay Park STP began manually disinfecting the wastewater.  During November, the 

median total coliform concentration was less than 2 no./100 mL, and the geometric mean was less 



0

25

50

75

100

125

J F M A M J J A S O N D

F
lo

w
 (

M
G

D
)

0

100

200

300

400

500

J F M A M J J A S O N D

T
S

S
 (

m
g
/L

)

0

100

200

300

400

500

J F M A M J J A S O N D

B
O

D
 (

m
g
/L

)

Time (Months)
/ - Influent EQS/H2M
/ - Effluent EQS/H2M

Figure 2-1. Bay Park STP Influent/Effluent Flow, TSS and BOD  - 2012



0

25

50

75

100

125

J F M A M J J A S O N D

F
lo

w
 (

M
G

D
)

0

20

40

60

80

100

J F M A M J J A S O N D

T
S

S
 R

em
o
v
al

 (
%

)

0

20

40

60

80

100

J F M A M J J A S O N D

B
O

D
 R

em
o
v
al

 (
%

)

Time (Months)

Figure 2-2. Bay Park STP Effluent Flow, TSS and BOD Percent Removal  - 2012



1

10

100

1000

10000

100000

J F M A M J J A S O N D

T
o
ta

l 
C

o
li

fo
rm

(#
/1

0
0

m
L

)

1

10

100

1000

10000

100000

J F M A M J J A S O N D

F
ec

al
 C

o
li

fo
rm

(#
/1

0
0
m

L
)

Time (Months)

Figure 2-3. Bay Park STP Total and Fecal Coliform  - 2012



2-7 

 

than 3 no./100 mL.  As operations at the STP moved closer to normal during December, the 

median total coliform concentration was 9 no./100 mL, and the fecal coliform geometric mean was 

less than 3 no./100 mL. 

There was some question as to whether or not the effluent coliform levels were actually as 

low as reported during November, or if the effluent samples continued to be disinfected in the 

sample container due to high chlorine dosing, a lack of dechlorination at the STP, or potentially 

inadequate dechlorination of the sample itself.  Based on a review of the sampling and testing 

procedures, it appears that the coliform levels were as low as reported.  The lab uses Nasco Whirl-

Pak sample bags, and each 100 ml sample bag contains 30 mg active sodium thiosulfate to neutralize 

chlorine.  These bags meet the National Environmental Laboratory Accreditation Conference 

(NELAC) standard for sampling waste water treated with 15 mg/l of chlorine, which appears to be 

enough to meet the demand created by the effluent chlorine for the vast majority of cases. 

So aside from the 48-hour when emergency portable pumps were being used it appears that 

the treatment plant was able to effectively disinfect its effluent. 

Temperature and Dissolved Oxygen (DO)  

Effluent temperature and DO during 2012 for the Bay Park STP are presented in Figure 2-4.  

The temperature results are unremarkable and show a slight decrease during November relative to 

the overall annual trend in temperature.  DO levels show more variability after Hurricane Sandy 

than before it, but the effluent DO concentrations remained above the permit requirement of 2 

mg/L for the entire year.  Figure 2-5 presents the actual dosages of sodium hypochlorite (NaOCl) 

used for disinfection and sodium bisulfite (NaHSO3) used for dechlorination in gallons per day, and 

the resulting daily average TRC effluent concentration.  The number of gallons of NaOCl used daily 

remains relatively constant through the first half of the year and then increases during July.  After 

Hurricane Sandy, the dosage of NaOCl becomes more variable and often higher during November.  

Dosage rates return to pre-Sandy levels during December.  The application of NaHSO3 is variable 

during the first three-quarters of the year, but is effective at reducing the chlorine levels to near 0 

µg/L.  After Hurricane Sandy knocked out the dechlorination facility, usage of NaHSO3 declined to 

zero during November and the effluent TRC concentration increased.  The effluent TRC 

concentrations increased to about 5 mg/L, but were as high as 13mg/L for most of November.  

Effluent TRC levels returned to normal in December. 

  



0.0

6.0

12.0

18.0

24.0

30.0

J F M A M J J A S O N D

T
em

p
er

at
u
re

 (
C

)

0.0

2.0

4.0

6.0

8.0

10.0

J F M A M J J A S O N D

D
O

 (
m

g
/L

)

Time (Months)

Figure 2-4. Bay Park STP Effluent Temperature, DO and TRC  - 2012



0

4000

8000

12000

16000

20000

J F M A M J J A S O N D

D
is

in
fe

ct
io

n
 (

g
al

lo
n

s)

Sodium Hypochlorite

0

300

600

900

1200

1500

J F M A M J J A S O N DD
ec

h
lo

ri
n
at

io
n
 (

g
al

lo
n
s)